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1.0~ PURPOSE _
The purpose of this report is to present the testing methods employed and the test results

obtained during the performance testing of one (1) Aluminum Sliding Glass Door
described in paragraph 4.0 of this report. :

2.0 TEST REFERENCES -

- 2.1 Voluntary Specifications for Aluminum, Vinyl (PVC) and Wood Windows and Glass Doors:
- AAMA/NVWDA 101/1.S.2 - 97 - SGD - HC 40 182" x 96"

2.2 CAWM 300 - 96 Forced Entry Resistance Tests for Sliding Glass Doors

0 SUMMARY ) |
- The test results in paragraphs 5.0 and 6.0 indicate that the test sample described in

paragraph 4.0 of this report complied with the performance requirements of the above
referenced specifications.

40 SAMPLE SUBMITTED

ERIES: . 3070 EX

CONFIGURATION: - XXP

FRAME SIZE: 181.63" x 96.88"

SASHSIZE: Locking Panel, 61.63" x 94.00" - Center Panel, 60.75" x 94.00"

POCKET SIZE: 59.25" x 91.75" Day_ﬁght opening of frarhe in pocket.

GLASS: All panels contained a sir_yélé lite of 1/4" ter*rpered glass.

GLAZING: All panels were channel gtazéd with vinyl gasket. .
: WEEPAQE; The sill sat on a sill pan that captured the water draining through the sill

weep slots. Refer to the attached drawing for weep sizes and locations
and required sill pan size. -

Structural Testing * Thermal Testing + Computer Simulations « Consulting « Mobile Lab.



NEATHERlNG:

HARDWARE;
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| The w1ndow oo.ntalned air barrler _at ’Véhous‘ locations Refer to the cross

section drawings for a oomplete understandmg of weatherstnp and air barrier
type and looatlons s :

- The lookstlle oontamed an Adan's the Mortloe look 45" from the bottom. When
- :locked, the tongue of the lock engaged a keep which consisted of two (2) metal

" -,f—?i,plates on either side of the jamb extrision and fastened together with a single

CONSTRUCTI ON

- screw. “. Each active panel bottom rall oontamed an adjustable tandem steel
roller at eaoh end e A

;'."':_iThe snl oontalned a) a stainless steel snaoln roller track for.each sliding panel
“= “iand.b) @ PVC snap-in filler.in the p_lle pockets-such that. when'all panels were

: CAULKING:

'-,.;_{All frame comers were sealed full prot" le

closed,’ no pile was wsxble fromt 1e.outside. _The bottom rarl of all panels
T e .

,alumlnum ﬁxed rnterlock fastened toa2"x

- 6" nominal wood stud with a pair.of screws every 20".5The fixed interlock

butted up to the sill and head. . A reinforced plywood wall enclosed the
remamder of the frame so that there was no ﬁxed llte but rather a wall pocket.

ek All glazmg oomers were sealed msrde_and outsrde

inte ockrwas oaulked full length to the 2“ 6" stud.. The plywood wall

: 'r‘:-f;_{-':: was oaulked full penmeter tothe buck.

ANCHORING: .-

_The frame was fastened to the 2" X 8" wooden buck with #10 x 2" PPH screws

as follows:

'a):" Jamrbs, sets of two (2) screws every 24"

b) Head sets of two (2) screws every 24"

- 'i”) Slll sets oftwo(2) sorews everyt~24" | o

50 TEST PRQLEDURES AND RESLJLTS

51 Al testing prooedures were performed in accordance with the perfomwanoe requirements of
the specifications referenced i in paragraph 2.0 of this report.
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52  TESTRESULTS | 2 _
“PARAGRAPH  TEST DESCRIPTION - MEASURED ALLOWED
212 ER o AIr !nﬂtrat[on (ASTME283) ALLOWED

CB24PSFiic o i 024ACFMFE 0.3 CEMIFE

.~ The tested spec:men meets!exoeeds the' rformance levels specified in AAMA/NWWD,
"“,.101/|82 for Air Inflration. o . } 8

29 qR o *"f';j;j'Water _Penetratlon (ASTM EB47.8 ASTM E 331)
CIRE B i : i No Leakage ..No Leakage
EVIPE et «;.Unlfonn L) Structural (ASTIVI E 330)

6000 PSEPOS H005" 037" Set
- 6000 PSE NEG: = - 008" 037" Set

)
i 'i':-'25 Ibf.

221952 i Deglazing (AS
R

T '\‘L ﬂ 0
"~ B0 Ibf. Ralls ess el 100/0

_ L , Less than 100%
0 2 1. 8 CAWM 300 96 Forced Entrv Remstance_Tests for Slldlnq Glass Doors

i 2 31 Typé‘ i Shdmg Glass. Door
,:3-,.;.-:6 1 2 Results of .Operable Panel

641 iPassed: *.-‘.'Dlsasserrbly :
6.1.2.1 A Paeééd <2 7. 800# parallel load in. dlrecnon to open panel.

6.1.2.2 B Paséed- ' fRepeat Test "A" with addmona! 200# perpendicular load, toward the interior.
6123 ~ C Passed - Repeat Test"A" with addtional 2004 perpendicular load, toward the extericr
6.1.2.4 G Passed Hand. and, Tool Manlpu[atlon Test
61250 D - Passed - Repeat’ '

e ‘nel Iifted upward and app[:,nng 50# load at
o ;j‘;"“_bottom rail near meetmg sti oward mtenor for inside shde and toward
exterior for outs:de shde -

| 6126 E = _;__:__.Passed_ " '_Repeat Test "B" with operable panel lifted upward.
6.1.2.7 F Passed Repeat Test "C" W1th operable panel lifted upward.
3.1.2.8 G  Passed Hand and Tool Mampulat[on

Type "I" Sliding Glass Door — Fixed Panel: Not Applicable. There was o fixed panel but
rather a wall pocket.
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For a complete desonphon of the tested sample reter to the attached cross sectron dravvtngs

: -Assembly and dre drawrngs of frame members are on t“ Ie and have been oompared to the sample
. submitted. " Test sample sections, dravvlngs and a oopy ot thls report wrll be retalned at the test
: laboratory for four years G aeli et S e ot p S

k "_iThe above and preoedrng test results v._rere obtatned by using the appttcable ASTM and CAWM Test

~‘Methods. ‘This report does not constitute Certifi Cat|on of this. product Cemﬁcatlon A only bo
.;:_granted by an approved AdmrnrstratorNalldator !

_.-f‘.'l_NOTE Based on AAMA Technroa! Interpretatron #32 ‘all- products olarmrng ratlngs under the
.'._;;ausploes of this test report must be glazed with the gtass used in‘the test specrmen descnbed n
.‘f::"thIS report w1thout exoephon unless it can :be proven th at a diff | |

+::Testing Gompleted:- Aug S
'.'-;;g;Report Completed August 04 1997= e ‘

J'f/f,n /Q

o/ Jmon |
: Test Technician




